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Package leaflet: Information for the user 

 

OSTEOGĒLS 10% gel 

Dimethylis sulfoxidum 

 

 

Read all of this leaflet carefully before you start using this medicine because it contains important 

information for you. 

Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist has told you. 

- Keep this leaflet. You may need to read it again.  

- Ask your pharmacist if you need more information or advice. 

- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects 

not listed in this leaflet. See section 4. 

- If you get any side effects not listed in this leaflet or any of the side effects gets serious, please talk 

to your doctor or pharmacist. 

- You must talk to a doctor if you do not feel better or if you feel worse. 

 

What is in this leaflet 

1. What OSTEOGĒLS is and what it is used for 

2. What you need to know before you use OSTEOGĒLS 

3. How to use OSTEOGĒLS
 

 

4. Possible side effects  

5. How to store OSTEOGĒLS 

6. Contents of the pack and other information  

 

 

1. What OSTEOGĒLS is and what it is used for 
 

The therapy of rheumatic joits, tendons and muscles, osteochondrosis, the local inflammatory processes of 

various origins, as well as muscle and joint pain caused by bruises and sprains.  

 

 

2. What you need to know before you use OSTEOGĒLS  

 

Do not use OSTEOGĒLS:  
- if you are allergic to dimethylsulfoxide or any of the other ingredients of this medicine (listed in 

section 6);  

- if you have kidney output disorders;  

- if you have angina; 

- if you have eye disease (for example glaucoma or cataract); 

- if you are pregnant or breast-feeding. 

 

Warnings and precautions  

Talk to your doctor or pharmacist before using OSTEOGĒLS.  

 

The underlying disease that causes pain should be mandatory treated. 

- For external use only. Do not apply into wounds.  

- It is advisable to apply the preparation to a small area of healthy skin before starting OSTEOGEL 

use. The use of preparation is not desirable if redness or other signs of irritation are observed. 

- Wash your hands after applying the medicine. 

 

Other medicines and OSTEOGĒLS 

Tell your doctor or pharmacist if you are using, have recently used or might use any other medicines. 

It is not advisable to apply several medicines at the same time to the same skin area. 
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Pregnancy and breast-feeding  

Do not use OSTEOGEL during pregnancy and breast-feeding because adequate data on the use of the 

medicine during pregnancy and breast-feeding are not available. 

 

Driving and using machines 

Effects on the ability to drive and use machines are unlikely. 

 

 

3. How to use OSTEOGĒLS 

 

Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist has told you.  

Check with your doctor or pharmacist if you are not sure.  

 

For cutaneous use. 

 

A small amount of gel applied by thin layer should be gently massaged into painful places two or several 

times a day, if necessary. It is recommended for use towards the end of the massage. After the massage a 

warm cover may be applied. 

 

Wash your hands after each application of the gel. 

 

If you use more OSTEOGĒLS than you should 
No cases of overdose have been reported. Theoretically, the side effects listed in section 4 are possible. 

 

If you forget to use OSTEOGĒLS 
Continue to use the medicine as soon as you remember. 

 

If you stop using OSTEOGĒLS 
Discontinuation may return the pain. If you have any further questions on the use of this medicine, ask 

your doctor or pharmacist. 

 

 

4. Possible side effects  

 

Like all medicines, this medicine can cause side effects, although not everybody gets them. 

 

Since the preparation has been marketed (1996), reports of its use-related adverse reactions have not been 

received. According to available literature, dimethylsulfoxide may cause the following adverse reactions 

(the incidence of adverse reactions is not known (cannot be estimated from the available data)): 

 

Immune system disorders: 

Hypersensitivity reactions (redness, rash, urticaria) and burning sensation at the gel application site, 

bronchospasm. 

 

Skin and subcutaneous tissue disorders: 

Skin irritation and epithelial disorders. 

 

Gastrointestinal disorders: 

Nausea, vomiting, unpleasant garlic smell from mouth. 

 

If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects not 

listed in this leaflet. 
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Reporting of side effects 

If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects not 

listed in this leaflet. You can also report side effects directly to State Agency of Medicines, Jersikas 

street 15, Riga, LV-1003. Phone: +371 67078400. Fax: +371 67078428. Web-site: www.zva.gov.lv. 

By reporting side effects you can help provide more information on the safety of this medicine. 

 

 

5. How to store OSTEOGĒLS 

 

Do not store above 25 °C. 

 

Keep out of the sight and reach of children. 

 

Do not use this medicine after the expiry date which is stated on the box. The expiry date refers to the last 

day of that month. 

 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to throw 

away medicines you no longer use. These measures will help protect the environment. 

 

 

6. Contents of the pack and other information  

 

What OSTEOGĒLS contains 

 

- The active substance is dimethylsulfoxide. 1 gram of gel contains 100 mg of dimethylsulfoxide. 

- The other ingredients are peppermint oil, Siberian fir oil, magnesium sulphate, 

carboxymethylcellulose sodium, gelatin, glycerine, ethanol and purified water. 

 

What OSTEOGĒLS looks like and contents of the pack  

 

High-density polyethylene container with a high density polyethylene cap and pasted label as well as 

package leaflet. Pack contains 50 g of gel. 

 

Printed aluminium tube with a plastic screw cap in a carton box. Pack contains 40 g of gel. 

 

Marketing Authorisation Holder and Manufacturer 

 

Ltd “SILVANOLS”  

Kurbada street 2A 

LV-1009, Riga, Latvia 

 

tel.: +371 67 142 829  

fax: +371 67 142 833  

e-mail: info@silvanols.lv 
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